
© 2023 International Journal of Environmental Health Engineering | Published by Wolters Kluwer - Medknow 1

Research Article

IntroductIon

Today, water resources are a critical issue around the world, 
particularly in the agricultural and industrial regions. The 
abatement of water resources quantity and quality has been 
provided the economic, social, and environmental concerns. 
However, the sustainable water resources management 
has been recognized as the major problem in the world. 
The organizations should employ the efficient politics and 
measures for providing required water.[1,2] One of these 
policies, exploring the new water supply source, which 
meets some of the water demands. Wastewater can be 
considered as a water resource to compensate for the water 
shortages, but it includes the high contaminants.[3] Due to the 
inefficiency of wastewater treatment plants (WWTPs), large 
quantities of effluent are discharged into the natural water 

resources with poor quality.[4,5] The most important effects 
of wastewater include significant river contamination, 
the destruction of living organisms,[6] the production of 
unpleasant odors and scenery, and the accumulation of 
hazardous material in the food chain. Therefore, human 
and environment health endanger seriously and is as 
an important concern worldwide.[4,5,7] United Nations 
Environment Program (UNEP) reported 90% of developing 

Study of Hybrid Performance of the Methods Applied for 
Recycling Aq Qala‑Industrial Park Effluent

Yousef Dadban Shahamat1, Zohreh Moghiseh2*, Hamidreza Noruzian3

1Department of Environmental Health Engineering, Environmental Health Research Center, Faculty of Health, Golestan University of Medical Sciences, Gorgan, Iran, 
2Department of Environmental Health Engineering, Shoushtar Faculty of Medical Sciences, Shoushtar, Iran, 3Department of Environment and Energy, Science and 

Research Branch, Islamic Azad University, Tehran, Iran

Aim: Currently, recycling of secondary effluent can be used sustainably as a new water source to minimize the water consumption in areas which 
are exposed to water crisis. Hence, it is necessary to appraise hybrid advanced treatment technologies performance and to determine the best 
alternative for reusing secondary effluent of industrial park in full‑scale. Materials and Methods: The secondary effluent (biological‑treated) 
of the centralized industrial park wastewater treatment plant (Aq Qala, Golestan province, Iran) is introduced into combined systems such as (1) 
sand filter (SF) and membrane bioreactor (MBR), (2) SF, MBR and granular activated carbon (GAC) (3) SF and GAC (4) SF, MBR, GAC, and 
reverse osmosis (RO), as the hybrid advanced scenarios. Results: The effluent of SF/MBR/GAC/RO showed the highest quality (>99% removal 
efficiency). In this scenario, pH, silica, manganese, iron, total suspended solids, turbidity, total coliform, and chemical oxygen demand (COD), 
alkalinity, hardness, total dissolved solids (TDS), chloride, and sulfate were determined 6.93 ± 0.19, 1.4 ± 0.6 mg/L, not detectable (ND), 
ND, <2 ± 0.2 mg/L, <1 Nephelometric Turbidity unit (NTU), ND and <2 ± 0.2 mg/L, 54.8 ± 1 2.5 mg/L, 50 ± 17 mg/L, 100 ± 14.89 mg/L, 
68 ± 10.9 mg/L, and 44 ± 3.67 mg/L were observed in the range of product water standard for sensitive industries. Also, the maximum of 
efficiency of SF/MBR, SF/MBR/GAC, and SF/GAC systems was obtained 97.75% (as total coliforms), 62.65% (as COD), and 55.8% (as 
COD), respectively. Other parameters removed slight about 2% to 40%. However, hardness, alkalinity, and manganese concentrations not 
reduced after these systems (0% efficiency). Conclusions: The hybrid system of SF/MBR/GAC/RO was produced a clean and suitable water 
supply for the sensitive industries (e.g., intermediate‑pressure boilers, cooling water, textile, etc.) of Aq Qala industrial park according to the 
environmental protection agency standards.

Keywords: Advanced treatment plants, Aq Qala, hybrid systems, industrial park, recycle, reuse

Access this article online

Quick Response Code:
Website:  
www.ijehe.org

DOI:  
10.4103/ijehe.ijehe_5_21

Address for correspondence: Dr. Zohreh Moghiseh, 
Department of Environmental Health Engineering, Shoushtar Faculty of 

Medical Sciences, Shoushtar, Iran. 
E‑mail: zmoqise@yahoo.com

This is an open access journal, and articles are distributed under the terms of the 
Creative Commons Attribution‑NonCommercial‑ShareAlike 4.0 License, which 
allows others to remix, tweak, and build upon the work non‑commercially, as long 
as appropriate credit is given and the new creations are licensed under the identical 
terms.

For reprints contact: WKHLRPMedknow_reprints@wolterskluwer.com

How to cite this article: Shahamat YD, Moghiseh Z, Noruzian H. Study of 
hybrid performance of the methods applied for recycling Aq Qala‑industrial 
park effluent. Int J Env Health Eng 2023;12:1.
Received: 03‑05‑2021, Accepted: 03‑12‑2021, Published: 20‑02‑2023

Abstract

[Downloaded free from http://www.ijehe.org on Monday, February 27, 2023, IP: 176.102.244.179]



Shahamat, et al.: Recycling Aq Qala-industrial park effluent

International Journal of Environmental Health Engineering ¦ 20232

countries wastewaters introduced to the water sources 
without treatment.[8]

Among wastewaters, industrial wastewater is considered the 
most dangerous wastewater.[9] Industrial wastewater includes 
a wide range of contaminations from hazardous materials to 
heavy metals. If they are not treated properly, it can have severe 
effects on water, plants, and animals.[8] Currently, industrial 
wastewater is often used for reuse and reclamation applications 
as one of the most effective options to minimize the water 
consumption in areas which are exposed to water crisis.[9‑12]

Moreover, recycling of secondary effluent can be used 
sustainably as a new water source for various industries 
(e.g., washing, painting, cooling water, or boilers‑feed)[12] 
if the advanced wastewater treatment process is selected 
appropriately. Many factors are considered in the selection of 
the appropriate process such as the quantity, quality, and the 
application of effluent, which have to be affected the durability, 
efficiency, and cost‑effectiveness of the process.[13]

The advanced treatment processes include advanced oxidation 
processes (AOPs), adsorption, membrane systems such as 
membrane bioreactor (MBR), and reverse osmosis (RO) 
to be used for effluent reuse.[14] The high oxidation of AOP 
causes by OH reactivity but it is changed by scavenger factors. 
These factors decline the oxidation force of OH with organic 
contaminants.[15] On the other hand, the adsorption process 
can apply for organic and inorganic contaminants. However, 
one of the disadvantages is its low removal efficiency in the 
reuse application.[16] Furthermore, the biological method (e.g., 
wetland) did not obtain the removal efficiencies of total 
suspended solids (TSS) and TDS according to the reuse water 
standard in the industry.[17]

Recently, literature review has been reported the performance 
of hybrid advanced treatment technologies for reuse 
applications.[9] Du et al. examined the ability of powdered 
activated carbon (PAC)‑MBR system for groundwater 
treatment. These plants had the significant performance at 
high inorganic pollutants because of the microorganism’s 
growth.[18] Yang et al. reviewed the role of membrane 
processes for reusing of municipal wastewater. They found 
these processes contribute reuse standards through reducing 
organic and inorganic contaminants, energy consumption, and 
increasing recovery rate.[19] Furthermore, Yang et al. described 
the combination of moving bed biofilm reactor with MBR is 
decreased retention time and is raised the removal efficiency 
of chemical oxygen demand (COD), TSS and color. Moreover, 
these processes effluent can be consumed in the textile industry 
and are decrease environmental and economic concerns.[20] 
Gunes and Gonder used electro‑coagulation (EC) process as 
pretreatment stage before nanofiltration (NF) and RO plants 
for the treatment of textile effluent. They found EC process 
can be decreased cake resistance and TDS for NF plant.[21] 
The hybrid systems, especially membrane processes can be 
achieved high‑quality water for industry. In addition, the 
combination of granular activated carbon (GAC) process 

with advanced oxidation processes (AOPs) (e.g., ozone) 
are provide disinfection process regardless of high removal 
of organic contaminants[22] or GAC plant is considered as a 
pretreatment before membrane filtration (MF) for alleviating 
membrane fouling.[23]

However, there are few reports on the successful application 
of the hybrid system for reusing of industrial park effluent in 
full‑scale. Furthermore, we studied the ability of the hybrid 
treatment processes in water source production of the sensitive 
industries (intermediate‑pressure boilers, cooling water, textile, 
pulp, and paper industries) in this research. We evaluated the 
removal efficiency of major and important physicochemical 
and microbial parameters of effluent during each hybrid 
processes. These parameters include pH, COD, TSS, TDS, 
chloride, sulfate, turbidity, iron, manganese, total coliform, 
alkalinity, and hardness (total).

MaterIals and Methods

Description of the hybrid treatment plants
The experiment was done at the industrial park WWTP, Aq 
Qala county, Golestan province, Iran. The capacity of WWTP 
is considered about 690 m3/d. Industrial park includes 254 
factories (e.g., boiler, food, chemical, cellulose, textile, metal, 
pharmaceutical solutions, electrical, etc.) introduce into 
centralized WWTP. Wastewater is treated through the combined 
extended aeration and sequence batch reactor (SBR) in the 
secondary treatment plants following conventional primary 
treatment plants. The geographical location of the industrial 
park WWTP is brought in Figure 1.

The secondary effluent (biological‑treated) from the industrial 
park WWTP was induced into hybrid advanced treatment 
scenarios such as (1) sand filter (SF) and membrane‑biological 
reactor (MBR), (2) SF, MBR and GAC, (3) SF and GAC, 
and (4) SF, MBR, GAC, and RO. The physical, chemical, 
and microbial characteristics of the secondary effluent and 
the qualities of produced water were compared to sensitive 
industries appropriate criteria[24,25] represented in Table 1. These 
parameters were analyzed according to available and existing 
standards of various industries in Aq Qala industrial park.

Four scenarios used the different tertiary plants to determine 
the performance of most suitable and available system in 
the sustainable development plans. The following treatment 
processes were performed by wastewater reclamation 
necessity for the intermediate‑sensitivity industries in 
the industrial park. Initially, the effluent of the secondary 
treatment plant added to the SF to remove suspended 
solids. A pressure SF (with 20 m3/h capacity) filled with 
two layers of anthracite (40 cm height) and four layers 
of silica. The anthracite layer placed at the bottom and 
top of the silica layers. The characteristics of silica layers 
are shown in Table 2. Then, the effluent transferred to 
MBR (SF/MBR) with 10000–15000 mg/L MLSS. The 
MBR system comprised two units with UF filters in size of 
0.04µm (polyethersulfone (PES), German), and 15–30 m3/h 

[Downloaded free from http://www.ijehe.org on Monday, February 27, 2023, IP: 176.102.244.179]



Shahamat, et al.: Recycling Aq Qala-industrial park effluent

International Journal of Environmental Health Engineering ¦ 2023 3

capacity. During the experiments of scenarios of SF/MBR/
GAC and SF/GAC, MBR effluents were treated by GAC to 
remove odor and color. GAC designed a specific surface area 
of 1000 m2/g (Jacobi company) and 15 m3/h capacity before 
subjected to RO filtration (scenario of SF/MBR/GAC/RO). 

RO considered for the further reduction of COD and some 
anion & cation concentrations. RO had a circular structure 
and 15 m3/h capacity. Properties of RO are represented in 
Table 3. The operating conditions of hybrid scenarios must 
achieve the required standard for the water production of the 
intermediate‑sensitivity industries.

A schematic of the hybrid system scenarios of the industrial 
park represents in Figure 2. Samples were collected twice 
monthly for four months and maintained at a temperature of 
4°C and dark. Then, the considered parameters measured in 
each of the treatment stages.

Effluent quality analysis
The spectrometry (Rayleigh spectrometry ultraviolet [UV] 
9200) was applied for the determination of COD of the 
secondary effluent according to the standard methods[26] using 
closed reflux and colorimetric method.[27] Furthermore, pH and 
TDS were measured by Hatch pH meter and online probe. 
Iron (II), sulfate, and manganese concentrations were measured 
using phenanthroline and turbidimeter. Turbidity was measured 
through nephelometric method. Furthermore, silica was 
defined by the analytical method as molybdate‑reactive silica. 
Titration was alkalinity, hardness (Ca2+ and Mg2+ cations), and 
chloride (Mohr).[22] Finally, the most probable number (MPN) 
test used for measuring total coliforms.[26]

Statistical analysis
A Q‑TEST analysis was used to eliminate statistical outliers 
in data. Then, the average and standard deviation of the result 
achieved for each parameter.

results

The average of concentration of physicochemical and 
microbial parameters is summarized in Table 4. Different 

Table 1: Physical, chemical and microbial characteristics 
of the secondary effluent and the water quality criteria 
for sensitive industries[24,25]

Parameter Secondary effluent (mg/L) Water quality
Iron (mg/L) 0.07±0.04 0‑0.1
Manganese (mg/L) 0.014±0.01 0‑0.05
pH 7.53±0.26 6‑10
Hardness (total) (mg/L) 501.4±164 0‑100
Alkalinity (mg/L) 462.9±133.5 0‑75
Sulfate (mg/L) 444.86±23.2 0‑100
TSS (mg/L) 53±32.32 0‑5
TDS (mg/L) 1631.7±150 0‑100
Silica (mg/L) 42.2±7.3 0‑10
Chloride (mg/L) 838.6±63.8 0‑100
COD (mg/L) 55.43±22.45 0‑10
Total coliform (mg/L) 293.6±42.9 ‑
Turbidity (NTU) 9.3±5.8 ‑
TSS: Total suspended solids, TDS: Total dissolved solids, 
COD: Chemical oxygen demand, NTU: Nephelometric turbidity units

Table 2: The characteristics of silica layers used in sand 
filter

Silica 
layer

Particle 
size (mm)

Uniformity 
coefficient

Degree of 
purity (%)

1 0.5‑1.5 1.35 >95
2 2‑3.5 1.35 >95
3 4‑8 1.35 >95
4 8‑12 1.35 >95

Figure 1: The geographical location of the industrial park wastewater treatment plant of Aq Qala

[Downloaded free from http://www.ijehe.org on Monday, February 27, 2023, IP: 176.102.244.179]



Shahamat, et al.: Recycling Aq Qala-industrial park effluent

International Journal of Environmental Health Engineering ¦ 20234

combinations of the process were evaluated as a scenario. 
Table 4 shows the parameters concentration studied in the 
proposed scenarios.

pH
According to Table 4, pH reached 8.33 ± 0.2, 8.3 ± 0.3, 
7.99 ± 0.21 and 6.93 ± 0.19 in SF/MBR, SF/MBR/AC, SF/AC 
and SF/MBR/AC/RO scenarios. The pressure SF process had 
a pH of 7.66. The standard pH range for sensitive industries 
are 6–10 (e.g., Textile, leather manufacturing, petrochemical, 
chemical, cement, paper and cardboard, food, and boiler 
industries). As shown in Table 1, pH of all scenarios was in a 
standard pH range and their pH is acceptable for the sensitive 
industries. SF/MBR/AC/RO scenario (pH = 6.93 ± 0.19) is not 
needed to add the chemical material for adjusting pH value. 
Furthermore, other physicochemical and microbial parameters 
are described as follows.

Removal of total suspended solids and turbidity
As observed, TSS removal efficiency achieved 25%, 32%, 43%, 
and >99% from 53 mg/L of influent [Table 4] during SF/MBR, 
SF/MBR/GAC, SF/GAC, and SF/MBR/GAC/RO scenarios. 
As depicted in Table 4, the removal efficiency observed more in 